Permobil

Drawings MX Seat Frame

Power Base Part Catalogs  
Base  
K450 MX  
MX Seat Frame  


 

Parts View

New Part Number Old Part Number Description Pos
613549 1824244 SEAT FRAME MX SEAT 1.1
NULL 0 SEAT FRAME USE 1824244 2.2
600194 600194-99-0 BOLT MC6S 6x20 fzb 3.1
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 4.1
NULL 0 BACKREST BRACKET LEFT USE 1824244 5.2
NULL 0 GROMMET USE 1824244 6.2
600888 600888-99-0 BOLT MC6S 6x10 fzb 7.1
600239 600239-99-0 WASH BRB 8.4x16x1.6 fzb STD - ZINC PLATED 8.1
600228 600228-99-0 NYLOCK NUT M8 ZINC PLATED 9.1
NULL 0 BACKREST CAM PLATE USE 1824244 10.2
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 11.1
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 12.1
600239 600239-99-0 WASH BRB 8.4x16x1.6 fzb STD - ZINC PLATED 13.1
1826397 1826397 STAR HANDLE M8, SEAT FRAME, MX 14.2
NULL 0 BACKREST BRACKET RIGHT USE 1824244 15.2
NULL 0 FRAME LEGREST USE 1824244 16.2
1826398 1826398 STAR HANDLE M10x44 K450 SEATING 17.2
NULL 0 SPRING USE 1824343 18.2
NULL 0 PLASTIC WASHER USE 1824343 19.2
NULL 0 FOOTPLATE BRACKET USE 1824244 20.2
601923 601923-99-0 BOLT MC6S 6x60 fzb 21.1
NULL 0 LINK USE 1824244 22.2
602198 602198-99-0 WHEEL, SUPPORT FRAME K450, PERMOLOCK, C3G 23.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 24.1
NULL 601752-99-0 SCREW ISO 4762 M6x55 Fe/Zn 25.1
NULL 0 SPACER USE 1824244 26.2
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 27.1
NULL 0 PLASTIC WASHER USE 1824244 28.2
NULL 0 BUSHING USE 1824244 29.2
NULL 0 CUP WASHER USE 1824244 30.2
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 31.1
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 32.1
NULL 0 PARALLEL ROD USE 1824244 33.2
NULL 0 PARALLEL ROD USE 1824244 34.2
600192 600192-99-0 SHCS MC6S 6x12 fzb 35.1
NULL 0 LEGREST BRACKET USE 1824244 36.2
NULL 0 BUSHING USE 1824244 37.2
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 38.1
600194 600194-99-0 BOLT MC6S 6x20 fzb 39.1
NULL 0 GUIDE RAIL USE 1824244 40.2
600888 600888-99-0 BOLT MC6S 6x10 fzb 41.1
NULL 0 LOCKING PLATE USE 1824244 42.2
NULL 0 BOLT M6X45 USE 1824244 43.2
613607 1826396 STAR HANDLE M6, X-GRIP PHONE&CUP HOLDER, MX SEAT 44.2
NULL 1824416 BUSHING KIT K450 45.1
1824343 1824343 STAR HANDLE KIT K450 46.1

Spare Parts Catalog - v2.0 (5)